
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
136234   ASTM A-36/A-572-50         0.156  0.848  0.011  0.008  0.164  0.016  0.019  0.027  0.006  0.047  0.002  0.008  0.003
136236   ASTM A-36/A-572-50         0.157  0.825  0.015  0.008  0.171  0.020  0.018  0.030  0.004  0.049  0.003  0.008  0.003
136238   ASTM A-36/A-572-50         0.159  0.844  0.020  0.008  0.168  0.015  0.020  0.027  0.003  0.042  0.003  0.007  0.003
136239   ASTM A-36/A-572-50         0.156  0.843  0.025  0.007  0.175  0.016  0.021  0.018  0.002  0.042  0.005  0.008  0.003
136240   ASTM A-36/A-572-50         0.155  0.836  0.027  0.007  0.175  0.017  0.025  0.027  0.003  0.036  0.004  0.007  0.004
136241   ASTM A-36/A-572-50         0.153  0.842  0.016  0.007  0.169  0.017  0.022  0.030  0.004  0.039  0.003  0.008  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
136234          261311800A      64.368(KSI)     79.416(KSI)     21(%)
136234          261311801A      64.459(KSI)     79.846(KSI)     22(%)
136236          261311804A      61.640(KSI)     72.360(KSI)     23(%)
136236          261311807A      62.768(KSI)     69.306(KSI)     22(%)
136238          261311811A      64.452(KSI)     77.160(KSI)     24(%)
136238          261311812A      64.478(KSI)     78.196(KSI)     23(%)
136239          261311814A      63.081(KSI)     77.639(KSI)     24(%)
136239          261311815A      64.173(KSI)     79.770(KSI)     25(%)
136240          261311816A      64.402(KSI)     78.762(KSI)     24(%)
136240          261311817A      64.525(KSI)     79.348(KSI)     25(%)
136241          261311818A      64.050(KSI)     78.047(KSI)     24(%)
136241          261311819A      63.835(KSI)     78.730(KSI)     25(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
136234          261311805B      32           8.0000       4.0000       12.2000      14.880          16058           0000144229
136236          261311805B      32           8.0000       4.0000       12.2000      14.880          16058           0000144229
136238          261311814A      60           8.0000       4.0000       12.2000      14.880          16058           0000144229
136239          261311814A      60           8.0000       4.0000       12.2000      14.880          16058           0000144229
136239          261311815A      60           8.0000       4.0000       12.2000      14.880          16058           0000144229
136239          261311816A      60           8.0000       4.0000       12.2000      14.880          15538           0000141616
136240          261311816A      60           8.0000       4.0000       12.2000      14.880          15538           0000141616
136241          261311822A      60           8.0000       4.0000       12.2000      14.880          16058           0000144229
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
136234          261311805B      000010       1001808765
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
136236          261311805B      000010       1001808765
136238          261311814A      000010       1001808765
136239          261311814A      000010       1001808765
136239          261311815A      000010       1001808765
136239          261311816A      000060       1001808765
136240          261311816A      000060       1001808765
136241          261311822A      000010       1001808765
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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